B IEAMSPORTSICOM

Assembly instructions
Weight Bench

Package content:

No. Description Quantity No. Description Quantity
1 Main frame 1 16 Hexagon head screw M10*20mm 2
2 Cross tube 1 17 Hexagon head screw M8*20mm 6
3 Front tube of the Front support frame 1 18 Quick release fastener bolt 4
4 Security bar 2 19 Lock screw M10*60mm 2
5 Rear support frame (left) 1 20 Washer M10 16
6 Rear support frame (right) 1 21 Washer M8 6
7 Connecting tube (square tube) 1 22 Nylon nut M10 5
8 Adjustable tube 2 23 Nut M10 2
9 Handlebar 2 24 [J Cover 50mm 1

10 Adjustable plate 2 25 LI Plinth cover 50mm 4
1" Bench 1 26 Connector 2

12 Hexagon head screw M10*75mm 1 27 Handle 2

13 Hexagon head screw M10*70mm 4 28 O Cover 25mm 1

14 Hexagon head screw M10*65mm 2 29 O Plinth cover 50mm 2

15 Hexagon head screw M10*45mm 1 30 Front support frame 1

i Kt
Ser\uce-Conta
info@teamsports.com

IEAMSPORTSICOM

Trainingsunterlagen24 GmbH
Ramstedter StraBe 24, D-39326 Zielitz
www.teamsports.com - info@teamsports.som

Online shop
for modern coaches




IEAMSRORTSICOM

tructions

Assembly ins
Weight Bench

/

€

[e]

@ N

I = 0n

o

INa

.b6S

(70) 55 &

=Bt

Ve

) oo

o

o< £

(©) 5z,
=

[}

LoE

okt

2509

50 &

NEEE

£5a

oo

=% E

ma

g2

@z

LLJ -

T W

ts.com

]
%%
€ E
Q ©
Q8
8 ©
2%
[}
»E

for modern coaches

Online shop

/



